350 Mag Bravo MPI(Gen +) GM V-8 1997 - Serial 0K001501 and Up - Sea Water Pump Assembly

Section Drawing: (Hover or click to view larger)

Untitled Document
Ref. OEM Part # Hardin # Mallory # GLM # Other # Description Num Req. Superceded From Special Notes
1 46-807151A9         PUMP ASSEMBLY-SEAWATER 1

2 46-72774A40         BODY 1   This Part is No Longer Available
3 87631A4         COVER 1
TWO PIECE BODY
4 27-8052151



GASKET 1
TWO PIECE BODY
5 10-73275



SCREW (5/16-18 X 2-7/8 IN.) 2
TWO PIECE BODY
5 10-99347



SCREW (5/16-18 X 3-3/4 IN.) 3
TWO PIECE BODY
6 12-20084



WASHER 5
TWO PIECE BODY
7 94916



PLATE-WEAR (OUTER) 1
TWO PIECE BODY
8 27-94914

700-32730
GASKET 2
TWO PIECE BODY
9 46-807151A14



BODY-WATER PUMP 1 46-807151A7 ONE PIECE BODY
10 25-33465



QUAD RING 1 25-807149 ONE PIECE BODY
11 10-807356



SCREW (5/16-18 X 2-5/8 IN.) 2
ONE PIECE BODY
11 10-74191



SCREW (5/16-18 X 3-1/4 IN.) 3
ONE PIECE BODY
12 12-814806

700-21662
WASHER 5
ONE PIECE BODY
13 47-59362T1 625-4011 676-9-45375 700-89740
IMPELLER 1 47-593621
14 94576



PLATE-WEAR (INNER) 1

15 25-94288



QUAD RING 1

16 46-94913A5



HOUSING ASSEMBLY-PUMP 1

17 26-90562
676-9-76107 700-85080
SEAL-OIL 2

18 30-72961



BEARING-BALL 2

19 59501A1



SHAFT 1

20 53-23720



RING-RETAINER 1

21 26-72785



SEAL-OIL 1

22 861579



PULLEY 1 807731T
23 13-39107

700-21496
LOCKWASHER (5/16 IN.) 3

24 11-21908



NUT (5/16-18) 3

25 8077491



BRACKET 1 807749T
26 10-34353



SCREW (3/8-16 X 1 IN.) 2

27 13-35048



LOCKWASHER (3/8 IN.) 2

28



WASHER 1